

Neonatal Seizures after Acquired Brain Injury

Treatment of Symptomatic Seizures in Term and Late Pre-term Neonates

ALGORITHM:





TABLE OF CONTENTS

<u>Algorithm</u>

Target Population

Background | Definitions

Initial Evaluation

Clinical Management and Therapeutics

Laboratory Studies | Imaging

Parent | Caregiver Education-N/A

References

Clinical Improvement Team

TARGET POPULATION

Inclusion Criteria

Patients in the NICU born at greater than or equal to 35 weeks gestation* who have clinical or electrographic seizures and have any of the following known or suspected acquired brain injuries:

- Perinatal Hypoxic Ischemic Encephalopathy (HIE)
- Perinatal Arterial Ischemic Stroke (PAIS)
- Cerebral Sinus Venous Thrombosis (CSVT), with or without venous infarct or hemorrhage
- Peri-ventricular or intra-ventricular hemorrhage

* If patient born less than 35 weeks see exclusion criteria below for details

Exclusion Criteria

- Neonates with idiopathic epilepsy, genetic epilepsy, epilepsy due to underlying brain malformations.
- Infants outside of the neonatal period (older than 28 days of life). See Status Epilepticus Clinical Pathway
- This guideline is intended to apply to late pre-term and term neonates. The treatment principles in this guideline may be applied to neonates born earlier than 35 weeks gestation at provider discretion. However, data is lacking regarding the efficacy of standard anticonvulsants in preterm infants, as well as the long-term effects of both anticonvulsant use and seizures on the preterm neonatal brain.
- Neonates at outside NICUs awaiting transfer to CHCO: for neonates with suspected seizures at outside hospitals, who are awaiting transport to CHCO, or are in transport to CHCO, we recommend treating with an initial 20 mg/kg/dose of IV phenobarbital. An additional 10mg/kg/dose of IV phenobarbital may be given if suspected seizures do not stop within 30 minutes of the initial infusion. However, further treatment should be done in the setting of continuous EEG monitoring to correctly identify seizures and so further medication boluses without EEG confirmation of seizures should be used with caution.

BACKGROUND | DEFINITIONS

THE GOALS OF TREATING NEONATAL SEIZURES ARE TO MINIMIZE SEIZURE BURDEN WHILE MINIMIZING CUMULATIVE ANTICONVULSANT EXPOSURE.

Definitions

- Acute Symptomatic Seizures- seizures occurring within one week of a brain injury.1
- <u>Remote Symptomatic Seizures</u>- seizures occurring more than one week after a brain injury.

CLINICAL PATHWAY



- <u>Intermittent seizures</u>- recurrent seizures in which the seizure burden is less than 10% for a specific period of time.
- <u>Frequent seizures</u>- recurrent seizures in which the seizure burden is equal to or greater than 10%.
- <u>Seizure burden</u>- percentage of any given epoch of time taken up by electrographic seizure activity.
- PAIS- perinatal arterial ischemic stroke
- <u>CSVT</u>- cerebral sino-venous thrombosis
- <u>ICH</u>- intracranial hemorrhage.
- <u>Seizure</u> "rhythmic spike wave activity" lasting greater than 10 seconds, with or without clinical correlate.

Roles and Responsibilities:

- When a continuous EEG is felt to be indicated by the NICU team, it is the responsibility of a NICU team member to call the neurology fellow on call to request the EEG.
- Once the EEG is running it is the responsibility of the on-call neurology team to monitor the EEG for seizures and to notify the NICU team once seizures are identified.
- Once seizures are identified and the algorithm is initiated, it is the responsibility of the neurology team to monitor for resolution of seizures, and to notify the NICU team when it is appropriate to move to the next step in the algorithm.
- It is the responsibility of the NICU team to order the appropriate medications when recommended by the oncall neurology team.

Background

Seizures in Neonates with acquired brain injury

Seizures are common in neonates with acquired hypoxic and/or ischemic brain injury. Examples of this type of brain injury associated with seizures in neonates are HIE, PAIS, ICH, and CSVT.^{2,3} Excitatory neuronal transmission is critical for maturation of neural networks, and studies in rodents suggest that the younger brain has an increased propensity for seizures due to overdevelopment of the excitatory neurotransmitter systems, and underdevelopment of inhibitory systems^{4,5} Therefore, the neonatal brain is particularly susceptible to generating seizures after ischemic insult. Furthermore, neonates are more likely than older children to have subclinical seizures, and in particular to have subclinical seizures after anticonvulsant therapy.⁶

There is considerable debate in the literature as to whether recurrent seizures after neonatal brain injury exacerbate injury and independently contribute to outcome.^{7,8} Neonates who develop seizures after brain injury have worse outcomes compared to neonates who do not, but it is difficult to determine whether poor outcome is due to more severe injury, and perhaps seizures are simply a secondary consequence of that injury. In animal models of perinatal HIE, there is conflicting data as to whether induced seizures exacerbate histological injury after HIE, with some studies showing larger injury with seizures,⁹ and others showing no difference between animals with and without seizures.¹⁰ Imaging studies in human neonates suggest that seizures exacerbate energy failure in watershed regions after HIE.¹¹ Worse developmental outcome in children with seizures may be related to reduced neurogenesis after neonatal seizures.¹² Recently, Glass et al found that seizures were associated with worse neurodevelopmental outcome in neonates when controlling for injury size,¹³ suggesting that seizures do confer additional injury.

Neonatal seizures after acquired brain injury tend to be self-limited in most cases. In a study evaluating the temporal evolution of seizures of HIE, the median age when maximum seizure burden occurred was 23 hours of life, with majority of seizures resolving within 18-53 hours of onset.¹⁴ There is less data regarding the time frame of acute symptomatic seizures after PAIS or ICH, but these are likely to be self-limited as well. There is evidence that neonatal seizures after acquired brain injury significantly increase the risk of later life epilepsy.¹⁵ However, there is not any research to suggest that treating children with anticonvulsants after the acute symptomatic phase prevents developing remote symptomatic epilepsy. Therefore, treatment for seizures due to perinatal brain injury can likely be limited to a short duration.

CLINICAL PATHWAY



Traditionally, the primary anticonvulsants used to treat neonatal seizures have been barbiturates (phenobarbital), fosphenytoin, and benzodiazepines (midazolam, diazepam, and lorazepam). Both barbiturates and benzodiazepines act by opening GABA receptors, which in a more mature brain increases the seizure threshold through chloride influx, thereby hyperpolarizing neurons. However, there is evidence from animal research that in the neonatal brain the chloride gradient is reversed, and so GABA activation is actually excitatory rather than inhibitory.¹⁶ This may explain why some studies evaluating the efficacy of phenobarbital have shown relatively poor seizure control with phenobarbital, only 43%.¹⁷ Interestingly, phenytoin had equally poor efficacy. However, in these early studies, relatively low loading doses were used. In studies in which sequential loading doses were used in order to obtain higher serum levels, the efficacy of phenobarbital increased to up to 77%.¹⁸⁻²⁰ In addition, the initial studies showing a poor response rate to phenobarbital and fosphenytoin were conducted prior to therapeutic hypothermia being the standard of care, and there is evidence that, at least for phenobarbital, response rate is higher in the setting of hypothermia (66%).¹⁹ Fosphenytoin and phenobarbital together may have marginally increased efficacy when combined in patients who fail monotherapy to control seizures.¹⁷ Levetiracetam has increasingly been used in neonatal seizures. There have been no large studies examining the safety and efficacy of levetiracetam in treating neonatal seizures. Some smaller studies suggest that in the acute treatment period, there are not obvious adverse outcomes. These same studies claim efficacy; however, treatment is considered successful if seizures are controlled within a week of starting levetiracetam, a time frame in which most symptomatic neonatal seizures cease regardless of treatment.^{21,22} Overall there is very little data regarding the efficacy of levetiracitam for treating neonatal seizures.

There has long been evidence that anticonvulsants have some neurotoxicity in the developing brain. Animal studies have demonstrated apoptosis (programmed cell death) after administration of phenobarbital, phenytoin and several different benzodiazepines.²³ Studies of children with febrile seizures randomized to treatment with phenobarbital vs. placebo found significantly lower IQ in children treated with phenobarbital, an effect that persisted after cessation of treatment.^{24,25} However, in these studies, patients were treated for two years, and it is unclear whether much shorter treatment durations have similar long-term effects on IQ. More recent animal studies suggest that phenobarbital treatment might actually confer some neuroprotection after perinatal HIE.²⁶ At this point, it is uncertain whether anticonvulsant therapy is overall detrimental to the developing brain, but the potential for long-term neurodevelopmental effects necessitate using these therapies with caution and limiting length of treatment when possible.

Algorithms to standardize the treatment of neonatal seizures are being used more frequently. Studies of short term outcomes when treatment algorithms are used suggest that this approach may reduce the frequency of status epilepticus and minimize cumulative anticonvulsant exposure,²⁷ as well as reducing time to treatment and overall seizure burden.²⁸

In summary, neonatal seizures are very common after acquired brain injury, and cumulative research supports that seizures may have negative effects on long-term outcome. There is very limited data on efficacy of different anticonvulsants in neonates, but better efficacy may be reached with sequential medication loading doses. Anticonvulsants may be detrimental to the developing brain, and seizures after acquired perinatal brain injury typically resolve within 5 days of onset. Therefore, defined endpoints for treatment are needed.

INITIAL EVALUATION

Neonates undergoing therapeutic hypothermia per CHCO Pathway

Initial EEG monitoring and MRI per CHCO clinical pathway

Hypoxic Ischemic Encephalopathy

Neonates with new onset seizures of unclear etiology:

NOTE: WHILE THE FULL TREATMENT ALGORITHM IS MEANT TO APPLY SPECIFICALLY TO NEONATES WITH SEIZURES AFTER ACQUIRED BRAIN INJURY, THE INITIAL WORKUP AND MANAGEMENT CAN BE APPLIED TO ALL NEONATES WITH SEIZURES, REGARDLESS OF ETIOLOGY.

- Serum glucose and electrolytes.
- Sepsis workup per neonatologist's discretion.



- MRI of the brain without contrast.
- Start continuous EEG monitoring: Order continuous EEG monitoring STAT. Call on-call neurology resident to let them know about the patient and the order.
- If phenobarbital was given at an OSH, please check level upon admission to CHCO.
- Continuous cardiorespiratory monitoring

CLINICAL MANAGEMENT AND THERAPUETICS

Initial seizure management

- Initial management is meant for patients with suspected repeated clinical seizures, electrographic seizures on EEG, or pattern concerning for seizure on an EEG.
- Initial treatment with 0.1mg/kg/dose of IV lorazepam AND 20 mg/kg/dose of intravenous phenobarbital while etiologic workup is started.

Subsequent seizure management for patients with confirmed PAIS, HIE, CSVT or ICH

Each subsequent step in the <u>algorithm</u> should be initiated if electrographic seizures do not stop, or if they recur within 30 minutes of completing the prior step.

- If seizures continue after initial phenobarbital load, give an additional 10mg/kg/dose IV phenobarbital load. Draw phenobarbital level two hours after infusion.
- If continued seizures (while awaiting phenobarbital level), give 20 mg PE/kg of IV fosphenytoin.
- If continued seizures (while awaiting phenobarbital level), give an additional 10 mg PE/kg of IV fosphenytoin.
- If seizures continue after a cumulative fosphenytoin dose of 30 mg PE/kg, and if still awaiting serum phenobarbital level, OR if serum phenobarbital level is greater than 40 mcg/mL, give 60 mg/kg/dose of IV levetiracetam.
- If continued seizures and serum phenobarbital level is 20-35 mcg/mL, give 10 mg/kg/dose of IV phenobarbital. If serum phenobarbital level is less than 20 mcg/mL, give 20 mg/kg/dose of IV phenobarbital.
- If *intermittent seizures* persist after completing the algorithm (maximum seizure burden less than 10% in the 1.5 hours after the last bolus infusion), consider starting maintenance anticonvulsant therapy for a short period (see below). Phenobarbital levels should be checked daily until seizure free for 2 days. If intermittent seizures persist and level is less than 20 mcg/mL, can re-load 20 mg/kg/dose of phenobarbital; if level is 20-35 mcg/mL, can give 10 mg/kg/dose of phenobarbital. Goal phenobarbital level in the setting of continued seizures is 40 mcg/mL. If phenobarbital level is 40 mcg/mL or greater and frequent seizures persist, initiate a midazolam drip (see next bullet).
- If *frequent seizures* continue after completing the algorithm (seizure burden greater than 10%), consider starting a midazolam drip. This should be discussed with the NICU attending. Recommended midazolam dosing: 0.1 mg/kg/dose bolus followed by a starting rate of 0.1 mg/kg/hour. A bolus of 0.1 mg/kg/dose should be given up to every 30 minutes for continued seizures. The midazolam drip rate should be increased by 0.1 mg/kg/hour with every other bolus (i.e. rate increase up to once per hour). There is no recommended maximum midazolam drip rate; however, the maximum rate may be limited by hemodynamic or respiratory instability, and the benefits of continued treatment should be weighed against the potential harm of increased supportive care at the discretion of the providers involved. Once 24 hours of seizure freedom has been reached, midazolam can be decreased by 0.1 mg/kg/hour every two hours until drip is off. EEG monitoring should be continued through weaning of the drip. If seizures recur, can give additional boluses of phenobarbital, levetiracetam, or fosphenytoin, as appropriate.
- Midazolam drip can be weaned more slowly if it is considered by NICU or Neurology providers that the patient is at risk for withdrawal seizures or other benzodiazepine withdrawal symptoms.



Maintenance anticonvulsants:

- If complete or partial response to fosphenytoin, can start 2 mg PE/kg Q8 hours (6 mg PE/kg/day), PO or IV until 48 hours of seizure freedom, then stop. If seizures persist beyond 5 days of onset, consider transitioning to a different anticonvulsant, such as levetiracetam (15-30 mg/kg/dose BID, PO or IV), phenobarbital (5mg/kg/dose daily, PO or IV) or topiramate (5-7.5 mg/kg/dose BID, PO)).
- If complete or partial response to levetiracetam, can start 20 mg/kg/dose Q12 hours PO or IV (40 mg/kg/day), until 48 hours of seizure freedom, then stop.

Cessation of Anticonvulsants:

- As most acute symptomatic seizures are self-limited, we recommend that maintenance anticonvulsants, if started, are discontinued 48 hours after seizure freedom.
- A longer course of anticonvulsant therapy can be used at the discretion of providers if the patient is considered high risk of recurrent seizures (eg temporal lobe hemorrhage). However, in most cases, cessation of treatment should be strongly considered prior to discharge if electrographic seizures stopped within the acute phase.

Length of EEG monitoring:

• EEG monitoring should continue until 24 hours of seizure freedom. Routine EEGs can be repeated after cessation of anticonvulsants to confirm seizure freedom.

LABORATORY STUDIES | IMAGING

• Continuous EEG monitoring should be started for any neonate with suspected seizures and continued until the patient is 24 hours seizure free.

HIE

- Patients with diagnosed HIE, continuous EEG should be done for the first 24 hours after arrival to CHCO. If electrographic seizures are captured, continuous EEG monitoring should be continued through cooling and re-warming, or until the patient is 24 hours seizure free (if seizures persist through rewarming).
- In patients with mild HIE who do not have seizures in the first 24 hours of EEG monitoring, continuous EEG can be discontinued and the patient can be followed with amplitude integrated EEG (aEEG). Conventional EEG should be re-initiated if concern for seizures on aEEG or for clinical seizures. If no further concern for seizures, an extended inpatient EEG (2-4 hours) should be done on DOL 4-5, after the MRI scan, for prognostic purposes.
- Patients with moderate or severe HIE should be monitored with continuous EEG throughout hypothermia and re-warming.



REFERENCES

- 1. Beghi, E., et al., Recommendation for a definition of acute symptomatic seizure. Epilepsia, 2009. 51(4): p. 671-675.
- 2. Tekgul, H., The Current Etiologic Profile and Neurodevelopmental Outcome of Seizures in Term Newborn Infants. PEDIATRICS, 2006. 117(4): p. 1270-1280.
- 3. Glass, H.C., et al., Contemporary Profile of Seizures in Neonates: A Prospective Cohort Study. The Journal of Pediatrics, 2016. 174: p. 98-1030.
- 4. Sanchez, R.M. and F.E. Jensen, Maturational Aspects of Epilepsy Mechanisms and Consequences for the Immature Brain. Epilepsia, 2001. 42(5): p. 577-585.
- 5. Brooks-Kayal, A.R., Rearranging Receptors. Epilepsia, 2005. 46(s7): p. 29-38.
- 6. Scher, M.S., et al., Uncoupling of EEG-clinical neonatal seizures after antiepileptic drug use. Pediatric Neurology, 2003. 28(4): p. 277-280.
- 7. Kwon, J.M., et al., Clinical seizures in neonatal hypoxic-ischemic encephalopathy have no independent impact on neurodevelopmental outcome: secondary analyses of data from the neonatal research network hypothermia trial. Journal of child neurology, 2010. 26(3): p. 322-328.
- 8. Glass, H.C., D.M. Ferriero, and S.P. Miller, Correspondence on "Clinical Seizures in Neonatal Hypoxic-Ischemic Encephalopathy Have No Independent Impact on Neurodevelopmental Outcome: Secondary Analyses of Data From the Neonatal Research Network Hypothermia Trial". Journal of Child Neurology, 2011. 26(4): p. 532-532.
- 9. Wirrell, E.C., et al., Prolonged Seizures Exacerbate Perinatal Hypoxic-Ischemic Brain Damage. Pediatric Research, 2001. 50(4): p. 445-454.
- 10. Towfighi, J., et al., Effect of seizures on cerebral hypoxic–ischemic lesions in immature rats. Developmental Brain Research, 1999. 113(1-2): p. 83-95.
- 11. Campbell, C., et al., Seizure-associated brain injury in term newborns with perinatal asphyxia. Neurology, 2002. 59(7): p. 1119-1120.
- 12. McCabe, B.K., et al., Reduced neurogenesis after neonatal seizures. The Journal of neuroscience : the official journal of the Society for Neuroscience, 2001. 21(6): p. 2094-2103.
- 13. Glass, H.C., et al., Clinical Neonatal Seizures are Independently Associated with Outcome in Infants at Risk for Hypoxic-Ischemic Brain Injury. The Journal of pediatrics, 2009. 155(3): p. 318-323.
- 14. Lynch, N.E., et al., The temporal evolution of electrographic seizure burden in neonatal hypoxic ischemic encephalopathy. Epilepsia, 2012. 53(3): p. 549-557.
- 15. Fox, C.K., et al., Neonatal seizures triple the risk of a remote seizure after perinatal ischemic stroke. Neurology, 2016. 86(23): p. 2179-2186.
- 16. Dzhala, V.I., et al., NKCC1 transporter facilitates seizures in the developing brain. Nature Medicine, 2005. 11(11): p. 1205-1213.
- 17. Painter, M.J., et al., Phenobarbital Compared with Phenytoin for the Treatment of Neonatal Seizures. The New England Journal of Medicine, 1999. 341(7): p. 485-489.
- 18. Gilman, J.T., et al., Rapid sequential phenobarbital treatment of neonatal seizures. Pediatrics, 1989. 83(5): p. 674-678.
- 19. van den Broek, M.P.H., et al., Pharmacokinetics and Clinical Efficacy of Phenobarbital in Asphyxiated Newborns Treated with Hypothermia. Clinical Pharmacokinetics, 2012. 51(10): p. 671-679.
- 20. Venkatesan, C., et al., Epilepsy Following Neonatal Seizures Secondary to Hemorrhagic Stroke in Term Neonates. Journal of Child Neurology, 2015. 31(5): p. 547-552.
- 21. Ramantani, G., et al., Levetiracetam: Safety and efficacy in neonatal seizures. European Journal of Paediatric Neurology, 2011. 15(1): p. 1-7.
- 22. Yau, M., E. Fung, and P. Ng, Response of levetiracetam in neonatal seizures. World journal of clinical pediatrics, 2015. 4(3): p. 45-49.
- 23. Bittigau, P., et al., Antiepileptic drugs and apoptotic neurodegeneration in the developing brain. Proceedings of the National Academy of Sciences, 2002. 99(23): p. 15089-15094.
- 24. Farwell, J.R., et al., Phenobarbital for Febrile Seizures Effects on Intelligence and on Seizure Recurrence. New England Journal of Medicine, 1990. 322(6): p. 364-369.

CLINICAL PATHWAY



- 25. Sulzbacher, S., et al., Late cognitive effects of early treatment with phenobarbital. Clinical pediatrics, 1999. 38(7): p. 387-394.
- 26. Barks, J.D., et al., Phenobarbital Augments Hypothermic Neuroprotection. Pediatric Research, 2010. 67(5): p. 532-537.
- 27. Harris, M.L., et al., Standardized Treatment of Neonatal Status Epilepticus Improves Outcome. Journal of Child Neurology, 2016. 31(14): p. 1546-1554.
- 28. Srinivasakumar, P., et al., Treating EEG Seizures in Hypoxic Ischemic Encephalopathy: A Randomized Controlled Trial. PEDIATRICS, 2015. 136(5).



CLINICAL IMPROVEMENT TEAM MEMBERS

Andra Dingman, MD | Neurology Theresa Grover, MD | Neonatology Kevin Chapman, MD | Neurology Cassidy Delaney, MD| Neonatology Ricka Messer, MD | Neurology Craig Press, MD | Neurology Thomas Parker, MD| Neonatology Robert Dietz, MD| Neonatology Jan Martin, MD | Neurology Michael Murphy, PharmD | Clinical Pharmacist Nora Scott-Hurban, NNP | NICU Jennifer Coffman, BSN, JD, RN, CNRN | Neuroscience Institute Shelia Kaseman, RNC-NIC, MS| NICU Joleen Farina, BSN | NICU Elise Rolison, RRT-NPS| Clinical Effectiveness

APPROVED BY

Clinical Care Guideline and Measures Review Committee – July 11, 2017 Pharmacy & Therapeutics Committee – August 3, 2017

MANUAL/DEPARTMENT	Clinical Pathways/Quality
ORIGINATION DATE	August 3, 2017
LAST DATE OF REVIEW OR REVISION	August 3, 2017
APPROVED BY	hows

REVIEW | REVISION SCHEDULE

Scheduled for full review on date here August 3, 2021.

Clinical pathways are intended for informational purposes only. They are current at the date of publication and are reviewed on a regular basis to align with the best available evidence. Some information and links may not be available to external viewers. External viewers are encouraged to consult other available sources if needed to confirm and supplement the content presented in the clinical pathways. Clinical pathways are not intended to take the place of a physician's or other health care provider's advice, and is not intended to diagnose, treat, cure or prevent any disease or other medical condition. The information should not be used in place of a visit, call, consultation or advice of a physician or other health care provider. Furthermore, the information is provided for use solely at your own risk. CHCO accepts no liability for the content, or for the consequences of any actions taken on the basis of the information provided. The information provided to you and the actions taken thereof are provided on an "as is" basis without any warranty of any kind, express or implied, from CHCO. CHCO declares no affiliation, sponsorship, nor any partnerships with any listed organization, or its respective directors, officers, employees, agents, contractors, affiliates, and representatives.



Discrimination is Against the Law. Children's Hospital Colorado complies with applicable Federal civil rights laws and does not discriminate on the basis of race, color, national origin, age, disability, or sex. Children's Hospital Colorado does not exclude people or treat them differently because of race, color, national origin, age, disability, or sex.

Children's Hospital Colorado provides free aids and services to people with disabilities to communicate effectively with us, such as: Qualified sign language interpreters, written information in other formats (large print, audio, accessible electronic formats, other formats). Children's Hospital Colorado provides free language services to people whose primary language is not English, such as: Qualified interpreters, information written in other languages.

If you need these services, contact the Medical Interpreters Department at 720.777.9800.

If you believe that Children's Hospital Colorado has failed to provide these services or discriminated in another way on the basis of race, color, national origin, age, disability, or sex, you can file a grievance with: Corporate Compliance Officer, 13123 E 16th Avenue, B450, Aurora, Colorado 80045, Phone: 720.777.1234, Fax: 720.777.7257, corporate. compliance@childrenscolorado.org. You can file a grievance in person or by mail, fax, or email. If you need help filing a grievance, the Corporate Compliance Officer is available to help you.

You can also file a civil rights complaint with the U.S. Department of Health and Human Services, Office for Civil Rights, electronically through the Office for Civil Rights Complaint Portal, available at ocrportal.hhs.gov/ocr/portal/lobby.jsf, or by mail or phone at: U.S. Department of Health and Human Services 200 Independence Avenue, SW Room 509F, HHH Building Washington, D.C. 20201 1-800-368-1019, 800-537-7697 (TDD) Complaint forms are available at www.hhs.gov/ocr/office/file/index.html.

Children's Hospital Colorado complies with applicable Federal civil rights laws and does not discriminate on the basis of race, color, national origin, age, disability, or sex. ATENCIÓN: si habla español, tiene a su disposición servicios gratuitos de asistencia lingüística. Llame al 1-720-777-9800.

CHÚ Ý: Nếu bạn nói Tiếng Việt, có các dịch vụ hỗ trợ ngôn ngữ miễn phí dành cho bạn. Gọi số 1-720-777-9800.

주의: 한국어를 사용하시는 경우, 언어 지원 서비스를 무료로 이용하실 수 있습니다. 1-720-777-9800 번으로 전화해 주십시오

注意:如果您使用繁體中文,您可以免費獲得語言援助服務。請致電1-720-777-9800。

ВНИМАНИЕ: Если вы говорите на русском языке, то вам доступны бесплатные услуги перевода. Звоните 1-720-777-9800.

ማስታወሻ: የሚና7ሩት ቋንቋ ኣማርኛ ከሆነ የትርፖም እርዳታ ድርጅቶች፣ በነጻ እያግዝዎት ተዘጋጀተዋል፡፡ ወደ ሚከተለው ቁጥር ይደውሉ 1-720-777-9800 (መስማት ለተሳናቸው. ملحوظة: إذا كنت تتحدث انكر اللغة، فإن خدمات المساعدة اللغرية تتوافر لك بالمجان. اتصل برعَم 1-200-777-9800 .

ACHTUNG: Wenn Sie Deutsch sprechen, stehen Ihnen kostenlos sprachliche Hilfsdienstleistungen zur Verfügung. Rufnummer: 1-720-777-9800.

ATTENTION : Si vous parlez français, des services d'aide linguistique vous sont proposés gratuitement. Appelez le 1-720-777-9800.

ध्यान बनु होस:्तपाइले नेपाल बोल्नहन्छ भन तपाइको निम्त भाषा सहायता सवाहरू नःशल्क रूपमा उपलब्ध छ । फोन गनु होसर् 1-720-777-9800 ।

PAUNAWA: Kung nagsasalita ka ng Tagalog, maaari kang gumamit ng mga serbisyo ng tulong sa wika nang walang bayad. Tumawag sa 1-720-777-9800.

注意事項:日本語を話される場合、無料の言語支援をご利用いただけます。1-720-777-9800まで、お電話にてご連絡ください。

Ntį: O burų na asų Ibo, asųsų aka oasų n'efu, defu, aka. Call 1-720-777-9800.